

* 赤字は経口剤

適応	レジメン名	催吐リスク	薬剤名	投与量	投与日	1コース
腎細胞癌	アベルマブ+アキシチニブ療法	最小	バベンチオ	10mg/kg	day1	14日
			インライタ	10mg/日	day1～14 1日2回	
	イピリムマブ+ニボルマブ療法	最小	ヤーボイ	1mg/kg	day1 （最大4コース）	21日
			オブジーボ	240mg/body		
	テムシロリムス療法	最小	トーリセル	25mg/body	day1	7日
	ニボルマブ療法	最小	オブジーボ	240mg/body	day1	14日
	ニボルマブ療法（4週毎）	最小	オブジーボ	480mg/body	day1	28日
	ニボルマブ+カボザンチニブ療法	最小	オブジーボ	240mg/body	day1	14日
			カボメティクス	40mg/日	day1～14 1日1回	
	ニボルマブ+カボザンチニブ療法（4週毎）	最小	オブジーボ	480mg/body	day1	28日
			カボメティクス	40mg/日	day1～28 1日1回	
	ペムブロリズマブ術後補助療法	最小	キイトルーダ	200mg/body	day1	21日
	ペムブロリズマブ術後補助療法（6週毎）	最小	キイトルーダ	400mg/body	day1	42日
	ペムブロリズマブ+アキシチニブ療法	最小	キイトルーダ	200mg/body	day1	21日
			インライタ	10mg/日	day1～21 1日2回	
	ペムブロリズマブ+アキシチニブ療法（6週毎）	最小	キイトルーダ	400mg/body	day1	42日
			インライタ	10mg/日	day1～42 1日2回	

尿路上皮癌	アベルマブ療法	最小	パベンチオ	10mg/kg	day1	14日
	エピルビシン勝注		エピルビシン	60mg/body	day1・2・3	7日
	エンホルツマブ ベドチン療法	最小	パドセブ	1.25mg/kg	day1・8・15	28日
	エンホルツマブ ベドチン+ペムブロリズマブ療法	最小	パドセブ	1.25mg/kg	day1・8	21日
			キイトルーダ	200mg/body	day1	
	ニボルマブ術後補助化学療法	最小	オブジーボ	240mg/body	day1	14日
	ニボルマブ術後補助化学療法（4週毎）	最小	オブジーボ	480mg/body	day1	28日
	ペムブロリズマブ療法	最小	キイトルーダ	200mg/body	day1	21日
	ペムブロリズマブ療法（6週毎）	最小	キイトルーダ	400mg/body	day1	42日
	DTX（75/4W）療法	軽	ドセタキセル	75mg/m ²	day1	28日
	GC療法（CDDP：day2）	高	ゲムシタビン	1000mg/m ²	day1・8・15	28日
			シスプラチン	70mg/m ²	day2	
	GC療法（CDDP：day2・3）	高	ゲムシタビン	1000mg/m ²	day1・8・15	28日
			シスプラチン	35mg/m ²	day2・3	
	GC+ニボルマブ療法（CDDP：day2）	高	オブジーボ	360mg/body	day1	21日
			ゲムシタビン	1000mg/m ²	day1・8	
			シスプラチン	70mg/m ²	day2	
	GEM+CBDCA療法	中	ゲムシタビン	1000mg/m ²	day1・8・15	28日
			パラプラチン	4AUC	day2	
	MEC療法	高	メソトレキセート	30mg/m ²	day1・15	28日
			エピルビシン	50mg/m ²	day1	
			シスプラチン	50mg/m ²	day2・3	
	M-VAC療法	高	メソトレキセート	30mg/m ²	day1・15・22	28日
			エクザール	3mg/m ²	day2	
			エピルビシン	30mg/m ²	day2	
			シスプラチン	35mg/m ²	day2・3	